i

IR

n

UNIVERSITAT ve
BARCELONA

Food waste and waste activated sludge conversion
into volatile fatty acids to produce bioplastics

Carme Vidal Antich

ADVERTIMENT. La consulta d’aquesta tesi queda condicionada a I'acceptacié de les segiients condicions d'Us: La difusio
d’aquesta tesi per mitja del servei TDX (www.tdx.cat) i a través del Diposit Digital de la UB (diposit.ub.edu) ha estat
autoritzada pels titulars dels drets de propietat intel-lectual Unicament per a usos privats emmarcats en activitats
d’investigacié i docencia. No s’autoritza la seva reproduccié amb finalitats de lucre ni la seva difusié i posada a disposicié
des d’un lloc alié al servei TDX ni al Diposit Digital de la UB. No s’autoritza la presentacié del seu contingut en una finestra
[...]
Hence, WAS and FW co-fermentation was studied under long-term conditions in
semi-continuous fermenters at several organic loading rates (OLR) by increasing the
FW influent flowrate (from 0 to 10.86 gVS/(L-d)) while maintaining the WAS feeding
(7.14 gVS/(L-d). This study demonstrated the importance of microorganisms’
immigration with the feed substrates and their adaptation in semi-continuous
processes. In this way, the stages carried outat OLR 9 and 11 gVS/(L-d) obtained lower
VFA yields probably due to the methanogenic archaea activity which was favoured at
the circumneutral pH obtained. However, when higher OLR were applied (14 and
18 gVS/(L-d)), the pH started to decrease with a concomitant increase on the observed
yield until achieving a maximum VFA yield of 475 mgCOD/gVS, with butyric as the
main acid. Moreover, this study was important to demonstrate that not only the FW
properties and its proportion in the WAS/FW mixture affect the obtained VFA yield
and its VFA distribution, but also the WAS characteristics are important, especially
when the pH is low, and the buffering capacity of the WAS could avoid a sudden drop

in the working pH values.

i



Abstract

Finally, the start-up and operation of a sequencing batch reactor (SBR) to select
PHA-storing microorganisms was performed using a VFA-rich synthetic feeding with
an OLR of 2.0 and 2.8 gCOD/(L-d). This biomass selection was carried out with a double
growth limitation strategy (feast/famine and uncoupled carbon and nitrogen feeding).
The successful selection of PHA-storing biomass was confirmed in batch accumulations
assays, where sludge purge from the selection SBR was treated under aerobic
conditions with a VFAs pulse feeding strategy, and a PHA content between 44 and 46%
(on suspended solids basis) was reached, being polyhydroxybutyrate (PHB) the main

component of the produced bioplastic.

iii






Resumen

El gran crecimiento de la poblacion mundial esta comportando muchos problemas
medioambientales entre los cuales cabe destacar la gran generacion de residuos.
Actualmente se estima que mas de un 40% de éstos corresponden a los residuos
organicos y son tratados mediante compostaje, digestion anaerobia, incineraciéon o
incluso son depositados en vertederos. La Union Europea ha actualizado su Estrategia
de Bioeconomia con el objetivo de gestionar los recursos naturales de manera
sostenible y reducir la dependencia de los recursos no renovables. Para ello, se
pretenden implantar nuevas estrategias dentro del concepto de economia circular
trasformando las plantas de tratamiento de residuos en biorrefinerias. En este sentido,
la fermentacién acidogénica emerge como una tecnologia clave para valorizar estos
sustratos en forma de productos de alto valor afiadido como son los acidos grasos
volatiles (AGVs). Estos, pueden ser finalmente transformados en bioplasticos

(polihidroxialcanoatos o PHA), entre otras muchas aplicaciones.

Los residuos alimentarios y los fangos activos de depuradora son algunos de los
residuos organicos mas abundantes en las dreas urbanas y suelen ser tratados por
separado. Aun asi, se deberia contemplar su tratamiento conjunto ya que podrian
suponer la obtencién de sinergias beneficiosas. Asi pues, en la presente tesis se estudia
la fermentaciéon acidogénica de estos residuos por separado, asi como su
co-fermentacidn, con el fin de conseguir un efluente rico en AGVs para su posterior

conversion en forma de PHA.

Inicialmente se llevé a cabo el estudio del efecto del pH en la fermentacién acidogénica
bajo condiciones mesofilicas de residuos alimentarios de manera discontinua (con un
valor de pH entre 4 y 11), y semi-continua (a pH alrededor de 6 y de 9,5-10,0). Los
resultados de los ensayos en discontinuo mostraron una mayor producciéon de AGVs en
el pH cercano a la neutralidad o ligeramente alcalino (8-9) con un mayor contenido de
acido acético al incrementarse el pH dentro de este rango. Por otra parte, los ensayos
semi-continuos en condiciones alcalinas (pH 9,5-10,0) consiguieron una mejora de la
solubilizacidn de la materia organica respecto al reactor que trabajaba en condiciones
acidas. Aun asi, la maxima produccion de AGVs (503,1 mgDQO/gSV) se obtuvo en el

reactor que trabajaba a pH 6, con un perfil de AGVs dominado por acético, butirico y

\'%



Resumen

caproico, mientras que a pH 10 se obtuvo una menor produccién (315,1 mgDQO/gSV),
independientemente de la mejora en la hidrdlisis, con el acido acético como principal

AGV.

También se llevé a cabo el estudio de la co-fermentacion de los residuos alimentarios
y fangos activos (50%, 70% y 90% del fango activo en base SV) con el fin de evitar el
consumo de los productos quimicos para controlar el pH de los reactores a lo largo del
proceso de fermentacion acidogénica. En este sentido, para las mezclas estudiadas se
demostro que la capacidad tampoén del fango activo era suficiente para sostener el pH
por encima de niveles inhibitorios sin tener que afiadir reactivos al proceso. Asimismo,
se observaron importantes cambios en el perfil y en la producciéon de AGVs cuando se
incremento la cantidad de residuos alimentarios en la mezcla. Cuanta mas proporcién
de residuo alimentario se afladia, mas acido butirico y menos acido propiénico se
producian. Asi pues, se obtuvo una maxima produccién de 480 mgDQO/gSV en la
mezcla 50/50 (%, en base SV). Aun asi, el efecto de cada fraccién de los residuos
alimentarios no esta demostrado a dia de hoy de modo que se realizaron ensayos en
discontinuo usando diferentes fracciones de los residuos alimentarios y se demostrd,
mediante el analisis de componentes principales, la relacién entre cada fraccién y la
produccién de cada tipo de acido. Ademas, estos ensayos permitieron entender la
importancia de equilibrar el contenido de proteinas en la mezcla de materia organica
para obtener una maxima produccion de AGVs que llegé hasta, aproximadamente,

500 mgDQO/gSV.

Seguidamente, se estudié la co-fermentacién del fango activo y el residuo alimentario
en modo semi-continuo mediante el incremento de la carga organica aumentando la
tasa de flujo del residuo alimentario (desde 0 hasta 10,86 gSV/(L-d)) y manteniendo la
del fango activo (7,14 gSV/(L-d)). Este estudio fue muy significativo para demostrar la
importancia de la inmigracion de los microorganismos con el sustrato usado y la
adaptacion de éstos en el proceso semi-continuo en comparacion al proceso
discontinuo. En ese sentido, se obtuvo una baja produccion de AGVs en las cargas
organicas de 9 y 11 gSV/(L-d) probablemente debido a la actividad de las arqueas
metanogénicas favorecidas por un pH cercano a la neutralidad. Seguidamente, el pH
empez0 a descender cuando se aplic6 una mayor carga organica (14 y 18 gSV/(L-d))

incrementando la producciéon de AGVs hasta llegar a 475 mgDQO/gSV con el acido

vi



Resumen

butirico como principal componente. Ademas, este estudio también fue relevante para
demostrar que no sdlo las propiedades y la proporcién de los residuos alimentarios en
la mezcla de co-fermentaciéon son importantes, sino que también lo son las
caracteristicas del fango activo cuando el pH es bajo y se requiere de la capacidad
tampon suministrada por el fango para evitar una bajada repentina en los valores de

pH.

Finalmente, se llevo a cabo la puesta en marcha y operacion de un reactor secuencial
por cargas para seleccionar microorganismos con alta capacidad de almacenaje de
PHA. Para ello, se utiliz6 un alimento sintético rico en AGVs y una carga organica
variable entre 2,0 y 2,8 gCOD/(L-d). Asi pues, se utilizé una doble estrategia de
limitacién del crecimiento (saciedad/hambruna y alimentacién por separado de la
fuente de carbono y de nitrégeno) para seleccionar esta biomasa. Los posteriores
ensayos de acumulaciéon permitieron confirmar la buena selecciéon de los
microrganismos ya que poseian una buena capacidad de almacenaje de PHA obtenidos
en el proceso anterior. En concreto, estos microorganismos llegaron a obtener un
contenido de PHA entre el 44 y 46% de los solidos suspendidos siendo el

polihidroxibutirato (PHB) su principal componente.

vii






Nomenclature

The used abbreviations, acronyms and symbols are gathered below:

ABS
AD
ADF
Alka
Alkp
Alkr
A/O
BNR
COD
DF
DO
EBPR
EPS
ES
EU
F/F
FID
FW
GC
GHG
HA
HAc
HB
HBu
HCa
HHep
HPLC
HPr

Absorbance

Anaerobic digestion

Anaerobic dynamic feeding

Acid alkalinity

Partial alkalinity

Total alkalinity

Anaerobic/aerobic

Biological nutrient recovery
Chemical oxygen demand

Dark fermentation

Dissolved oxygen

Enhanced biological phosphorus removal
Extracelullar polymeric substances
Excess Sludge

European Union

Feast and famine

Flame ionised detector

Food waste

Gas chromatography

Greenhouse gas

Hydroxyalkanoate

Acetic acid

Hydroxybutyrate

Butyric acid

Caproic acid

Heptanoic acid

High-performance liquid chromatography

Propionic acid



Nomenclature

HRT Hydraulic retention time

HV Hydroxyvalerate

HVa Valeric acid

IC lonic chromatograph

MBTP Mechanical biological treatment plant
MBR Membrane bioreactor

MC Moisture content

MCFA Medium-chain fatty acids

MCL Medium chain lengths

MMC Mixed microbial cultures

MSW Municipal solid waste

NLR Nitrogen loading ratio

OFMSW Organic fraction of municipal solid waste
OLR Organic loading rate

PAO Polyphosphate-accumulating organisms
PCA Principal component analysis

PDLA Poly(D-lactide)

PDLLA Poly(DL-lactide)

PF Photofermentation

PHA Polyhydroxyalkanoate

PHB Polyhydroxybutyrate

PHBV Poly-(3-hydroxybutyrate-co-3-hydroxyvalerate)
PHV Polyhydroxyvalerate

PLA Polylactate

PLLA Poly(L-lactide)

PMC Pure microbial cultures

PNSB Purple non-sulphur bacteria

PS Primary sludge

RRF Resource recovery facility

SBR Sequencing batch reactor

SCL Short chain length

sCOD Soluble chemical oxygen demand
SDGs Sustainable development goals



Nomenclature

SS
SRT
TAN
TKN
TRL
TS
TSS
VFAs
VS
VSS
WAS
WWTP
XOH

Suspended solid

Sludge retention time

Total ammonium nitrogen
Total kjeldahl nitrogen
Technological readiness level
Total solids

Total suspended solids
Volatile fatty acids

Volatile solids

Volatile suspended solids
Waste activated sludge
Wastewater treatment plant

Alcohols

Xi






1. Introduction

1.1. World’s waste generation

The world population is growing annually achieving 7.9 billion people in 2020 and it is
estimated to keep growing reaching 10.9 billion in 2100 (Roser et al.,, 2013). This
population growth with the fast economic and technological development are leading
to the generation of huge amounts of wastes. This waste generation is massively
increased around the world in recent decades without signs of slowing down.
Furthermore, this production directly affects health, environmental, and
socio-economic conditions, as well as contributes to climate change (Mor et al., 2006;
Uddin etal., 2017). Specifically, in 2016, the annual world generation of municipal solid
waste (MSW) was 2.01 billion tonnes and it is expected to increase by 70% achieving

the generation of 3.40 billion tonnes in 2050 (Kaza et al., 2018).

Almost 225 million tonnes of MSW were generated in Europe corresponding to an
average of 502 kg of MSW per inhabitant in 2019 with a specific generation of 476 kg
of MSW per inhabitant in Spain (Eurostat, 2021). The municipal wastes were treated
as follows: (i) 30.9 % was recycled, (ii) 26.6 % was incinerated with energy recovery,
(iii), 24.3 % was landfilled, (iv) 17.7 % was composted or anaerobically digested, and
(v) 0.5 % was incinerated without energy recovery (see Figure 1.1). Henceforth,
nowadays, approximately a quarter of the MSW was not treated in an environmental

way.

24.3
30.9

® Material recycling

® Composting and
digestion
Incineration / energy
recovery

Incineration / disposal /=
@ Landfill i

Figure 1.1. Municipal waste treatment methods used in Europe in 2019 (Eurostat, 2021).



Chapter 1

The use of each treatment depends, basically, on the waste composition. In Spain, the
main composition is: (i) organic fraction (43 %), paper and cardboard (19 %), plastic
(14 %), glass (7 %) and other wastes (18 %) (Ministerio de Agricultura, Alimentacion
y Medio Ambiente, 2012) (see Figure 1.2). Although this composition could vary
depending on the geographic region and their social condition, MSW is mainly

composed by organic fraction and it needs to be correctly treated.

@ Organic fraction

O Plastic

O Paper and cardboard
O Glass

O Other

Figure 1.2. Municipal solid waste composition in Spain in 2012 (Ministerio de Agricultura,

Alimentacién y Medio Ambiente, 2012).

1.2. Organic wastes production and current treatment

Our societies are generating an increasing amount of organic wastes. Specifically, food
waste (FW) or organic fraction of municipal solid waste (OFMSW) and sludge from
wastewater treatment plants (WWTP) (i.e., primary sludge (PS), waste activated
sludge (WAS) and sewage sludge) are the most abundant organic wastes generated in
the urban context (Battista et al., 2020). Although FW and sludge are originated from

the same area, they usually are treated separately.

1.2.1. Food Waste

FW is defined as the organic material produced for human consumption and discarded,
lost, or degraded, primarily at the manufacturing and retail stages (Pfaltzgraff et al.,

2013). In Europe, approximately 90 million tonnes of FW were produced annually.



Introduction

Food and Agriculture Organization (FAO) studied that roughly one-third of the world
food production for human consumption is wasted, meaning that vast amounts of the
resources used in food production are used in vain (Gustavsson et al.,, 2011). The FW
without treatment can cause severe contamination of air, water and soil by its soul
smell, leachate production and quick decomposition due to its high organic
(VS/TS: 79-97%) and moisture content (MC) (70-93 %) (Han & Shin, 2004; He et al,,
2012). Hereafter, FW is characterised by low pH between 3.7 to 6.5 and by a high
carbon-to-nitrogen ratio (C/N) from 9.2 to 63.6 (Zhou et al., 2018). Even so, the
characterisation of FW is very heterogenous and could depend on its main composition

which changes based on the source and culture.

Regarding this problem, it is important to minimise the FW generation becoming a
primary goal or, in case of not being able to avoid it, treat it in the best possible way
(Pau et al., 2021). Over past years, FW was reutilised and disposed by feeding animals,
landfilling, incinerating or composting (Zhou et al, 2018) although the following
disadvantages could arise: (i) animal feeding without previous FW treatment could
make animals prone to infection; (ii) landfilling without any treatment produces
leachate which leads groundwater, soil and air pollution (greenhouse gases (GHG)
emissions), in addition to occupying high quantity of usable land (El-Fadel et al., 2002;
Lietal,, 2010; Yan et al., 2014); (iii) incineration requires high energy due to the high
MC of FW and could lead an unstable combustion with GHG emissions and toxic
compounds in the atmosphere (Komemoto et al., 2009; Ren et al., 2018; Shen et al,,
2013), (iv) compost is more environmentally friendly due to its fertilizing value, but
requires highly energy consumption and occupation of large quantities of land with
possible GHG formation and soil pollution by heavy metals and pathogens (Cheng &
Hu, 2010; Lawal-Akinlami & Palaniyandi, 2017). Hence, traditional methods are not
very feasible and some of them have been forbidden due to public concerns of
sustainability and the stringency of environmental standards in some regions (Lim et
al., 2008a). For instance, European regulation has been set to strictly limit the disposal
of organic waste by landfill (European Council, 2012) and, consequently, FW treatment

needs to be improved.



Chapter 1

1.2.2. Sludge from wastewater treatment plant

Sewage sludge produced in urban areas reached 10 million tonnes in European Union
(EU) on dry matter basis with different characteristics depending on the type of sludge
(Battista et al., 2020; Bolzonella et al., 2018) (see Table 1.1). PS consist of settleable